INSTALLATION GUIDE

1830-PHS MAX RACK DOUBLE SIDE

Ram Promaster 118" Wheelbase ( Standard Roof )

RANGER>

DESIGN



ORDER
OF
OPERATION

BILL OF MATERIALS

S

oDera tion

Crossbows ( 15-1806 )

8

ODerat,'o n

Passenger Side Mechanism ( 15-1810)

b
v
N\

\

8

O,Oera tion

Driver Side Mechanism ( 15-1815)

E //

8

O,Oera tion

Mounting Track ( 15-0020 )

RAN )

DE

@

IGN

For technical support, contact us at 1-800-565-5321

1830-PHS Installation Guide | REV. B1 | Page 2



INSTALLATION GUIDE

15-1806 Max Rack Crossbow

( Max Rack)

RANGER>

DESIGN



QUICK START GUIDE

Phase 1 - Assembly

I I = U o PO PR RPN 3
U 1.1.1 Unpack components; compare with the bill of materials............cccciiii 3
U 1.1.2 Verify all Parts @re PreSENt..... . ettt e e e e e e e e e e e nneeeeees 3
0 118 Fastener KitS.......oociiiiii i 3
U 1.2 Max Rack preparation for SiNgle SIAe........ooiiiiii i 4
O 1.2.1 Pull out 25" of the top plug extrusion from the right end of the rear and front crossbows,

then pull out 10" of the bottom extrusion on both ends of the front crossbow............c.cccoe...... 4
U 1.3 Max Rack preparation for double Side........coooiiiiiii e —————— 5
U 1.3.1 Pull out 25" of the top plug extrusion on both ends of the rear and front crossbows,

then pull out 10" of the bottom extrusion of both ends of the front crossbow........................... 5

REQUIRED ITEMS FOR COMPLETE MAX RACK

NOTE: Use Sawhorses if possible, or use the box as a flat protective surface on the ground.

i

PERSONS

Cordless Impact
Ratchet

Tape Measure
Marker

Ladder

3/16" Impact Bit
9/16" Wrench
7/16" Socket
1/2" Socket
Sawhorse ( Optional )
Box

ool doouod

RANGER ™ For technical support, contact us at 1-800-565-5321 15-1806 Installation Guide | REV. A2 | Page 2

DESIGN



PHASE 1 - ASSEMBLY

1.1 SETUP

1.1.1 Unpack components; compare with the bill of materials.

1.1.2 Verify all parts are present.

BILL OF MATERIALS

Item No. Description (0]472
10-544 End Plastic Plug 2
15-1800 Max Rack Rear Crossbow 1
15-1801 Max Rack Front Crossbow 1

15-1806-IFK Install Fastener Kit for 15-1806 1

1.1.3 Fastener Kkits.

NOTE: These fasteners are used in the next operation.

Install Fastener kit for 15-1806

16x

16x

16x

16x

# 90-487

#94-105

#98-117

#98-123

Carriage Bolt
5/16"-18 x 3/4"
SS304

Hex Nut
5/16"-18
SS3316wax

Flat Washer
5/16", 3/4" OD
SS18-8

Lock Washer
Regular 5/16"
SS304

RANG )  For technical support, contact us at 1-800-565-5321

DESIGN

Fastener Assembly

©OOm) |?

#90-487 Carriage Bolt 5/16" x 3/4"

#98-117 Flat Washer
#98-123 Lock Washer
#94-105 Hex Nut

15-1806 Installation Guide | REV. A2 | Page 3




PHASE 1 - ASSEMBLY

1.2 MAX RACK PREPARATION FOR SINGLE SIDE

1.2.1 Pull out 25" of the top plug extrusion from the right end of the rear and front crossbows,
then pull out 10" of the bottom extrusion on both ends of the front crossbow.

NOTE: Plug extrusions must be cut at the right length after adjustment.

RANGER™ For technical support, contact us at 1-800-565-5321 15-1806 Installation Guide | REV. A2 | Page 4

DESIGN



PHASE 1 - ASSEMBLY

1.3 MAX RACK PREPARATION FOR DOUBLE SIDE

1.3.1 Pull out 25" of the top plug extrusion on both ends of the rear and front crossbows, then
pull out 10" of the bottom extrusion of both ends of the front crossbow.

NOTE: Plug extrusions must be cut at the right length after adjustment.

NOTE: Do not pull this end of the plug
extrusion if you have a third
crossbow.

RANGER ™  For technical support, contact us at 1-800-565-5321 15-1806 Installation Guide | REV. A2 | Page 5

DESIGN



MAX RACK SINGLE SIDE MAX RACK DOUBLE SIDE

“You have successfully completed Operation 1
Max Rack Crossbow!
Open the passenger side mechanism (15-1810) box to continue assembling
the Max Rack

Thank you for doing business with us.”

For any feedback or suggestions you might have, please contact: cs@rangerdesign.com

RANGER>

DESIGN

RANGER ™ For technical support, contact us at 1-800-565-5321 15-1806 Installation Guide | REV. A2 | Page 6

DESIGN



INSTALLATION GUIDE

Y \
ﬂ
-
g

15-1810 Max Rack Passenger Side

( Max Rack Single Side )

RANGER>

DESIGN



QUICK START GUIDE

Phase 1 - Assembly

R T U o DO 3105
U 1.2 Rear CroSSbOW @SSEMIDIY........cciiiiiiiiiiii i s 671013
U 1.3 Front Crossbow @SSEMDBIY..........cciiiiiiiiiii 14 170 19
U 1.4 For overhead lifter assembIy...........coiiiiiiiii e 20

REQUIRED ITEMS FOR COMPLETE MAX RACK

NOTE: Use Sawhorses if possible, or use the box as a flat protective surface on the ground.

i

PERSONS

Cordless Impact
Ratchet

Tape Measure
Marker

Ladder

3/16" Impact Bit
9/16" Wrench
7/16" Socket
1/2" Socket
Sawhorse ( Optional )
Box

oo dodoopod

RAN: )  For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 2

DESIGN



PHASE 1 - ASSEMBLY

1.1 SETUP

1.1.1 Unpack components; compare with the bill of materials.

10-432

]

15-4292
10-803

10-859
0ol r 10-854

|— 18-2507

 —— |

@g{_ m_ 18-2003
f - — M

18-2004

-EJ ) T |
‘ 18-2005

10-836
10-831 —] | W (7] — 10-860
i (O
E |
-ap @ 10-544

18-2006

1.1.2 Verify all parts are present.

Item No. Description (01,7
10-432 Interlocking Hook 2
10-544 End Crossbow Plastic Plug 2
10-803 Arm Socket Passenger Side 1
10-825 Pivot Center Tube 1
10-831 Shoulder Retaining Wedge 3
10-836 Pivot Bar Holder 2
10-854 Pivot Bracket, Right 1
10-859 Ladder Lock Hinge 1
10-860 Ladder Lock Hook 1
15-4292 Front Hook 1
18-2003 Lock Frame - Passenger Side 1
18-2004 Hook Frame - Passenger Side 1
18-2005 Rear Bar - Passenger Side 1
18-2006 Front Bar - Passenger Side 1
18-2507 Max Rack Handle 1
15-1810-IFK1 Install Fastener First Kit for 15-1810 1
15-1810-IFK2 Install Fastener Second Kit for 15-1810 1
15-1810-IFK3 Install Fastener Third Kit for 15-1810 1

RANGER"

DESIGN

For technical support, contact us at 1-800-565-5321

15-1810 Installation Guide | REV. C3 | Page 3



1.1.3 Fastener Kkits.

Install Fastener Kit for 15-1810-IFK1 > Fastener Assembly

Carriage Bolt
14x ( # 90-491 5/16"-18 x 1"

SS304 14x
Hex Nut

14x% #94-105 5/16"-18 g ] . W g
SS316wax #90-491 Carriage Bolt 5/16" x 1
Flat Wash #98-117 Flat Washer

a asher

14x #98-117 5/16" OD, 3/4" @ #98-123 Lock Washer
SS18-8 #94-105 Hex Nut
Lock Washer

14x #98-123 5/16"
SS304

Install Fastener Kit for 15-1810-IFK2 > Fastener Assembly
2

#98-117 Flat Washer
#98-123 Lock Washer

Carriage Bolt #94-105 Hex Nut

oy ( #90-495  5/16"-18 x 1-1/4"
$S304

N

Carriage Bolt #98-117 Flat Washer

2x v  #90507  516"-18x2" #94-111 Lock Nut

SS304
, 2
Carriage Bolt
#90-563 5/16"-18 x 5-1/2"
1x / 8/8304 x 51/ #90-495 Carriage Bolt 5/16" x 1-1/4"
#98-117 Flat Washer

Hex Nut #94-111 Lock Nut
4x # 94-105 5/16"-18

SS316wax

et |000=0 [ |@e=0f |@o [ |960 [

#90-507 Carriage Bolt 5/16" x 2"

Lock Nut
5x #94-111 5/16"
SS304wax

Flat Washer
Ox #98-117 5/16" OD, 3/4"
SS18-8

Lock Washer
#98-123 5/16"
SS304

#98-117 Flat Washer
#98-123 Lock Washer
#94-105 Hex Nut

—h

4x #90-563 Carriage Bolt 5/16" x 5-1/2"

Q

#98-117 Flat Washer
#94-111 Lock Nut

RANGER ™ For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 4

DESIGN



Hex Bolt
#90-115 1/4"-20 x 1"
SS304

3x

SHSSCREW
# 90-933 3/8" x 1"
SS303

2x

2% #94-123  5/16"-18

SS316wax

Flat Washer
#98-113 1/4" OD, 5/8"
SS18-8

v
v
0

3x

Lock Washer

3x 0 #98-119 1/4"

SS304

Install Fastener Kit for 15-1810-IFK3

Hex Bolt
4x
SS304

Hex Nut
#94-105 5/16"-18
SS316wax

4x

Flat Washer
8x
SS18-8

Lock Washer
#98-123 5/16"
SS304

4x

OQ6e\

3x

#90-115 Hex Bolt 1/4" x 1"

#98-119 Lock Washer
#98-113 Flat Washer

2

#90-933 SHSSCREW 3/8" x 1"

#94-123 Acorn Nut

Ao | | O @y

#90-229 5/16"-18 x 2-1/4"

> Fastener Assembly

#98-117 5/16" OD, 3/4"

4x
é #90-229 Hex Bolt 5/16" x 2-1/4"
#98-117 Flat Washer
#98-117 Flat Washer
&  #98-123 Lock Washer
@ #94-105 Hex Nut

RANGER"

DESIGN

NOTE: These Fastener kits are from Max Rack Crossbow.

Install Fastener kit for 15-1806-IFK

Carriage Bolt
16x

SS8304

Hex Nut
#94-105 5/16"-18
SS304

Flat Washer
16x ' #98-117  5/16" OD, 3/4"

16x

S518-8

Lock Washer
#98-123 5/16"
SS304

16x

# 90-487 5/16"-18 x 3/4"

> Fastener Assembly

NOTE: The carriage bolts should

be installed.
16x%
g #90-487 Carriage Bolt 5/16" x 3/4"
#98-117 Flat Washer
S #98-123 Lock Washer
#94-105 Hex Nut

For technical support, contact us at 1-800-565-5321

15-1810 Installation Guide | REV. C3 | Page 5




PHASE 1 - ASSEMBLY

1.2 REAR CROSSBOW ASSEMBLY

1.2.1 Put flat washers, lock washers and hex nuts in the holes of the Interlocking Hook, then push the
hex nut using one finger while attaching the carriage bolt to the hex nut.

NOTE: Leave the bolts loose.

FASTENERS USED (15-1810-IFK1)
2x

é #90-491 Carriage Bolt 5/16" x 1"

#98-117 Flat Washer
®&  #98-123 Lock Washer

@ #94-105 Hex Nut

1.2.2 Slide the Interlocking Hook with the bolts to the passenger end of the rear crossbow.

NOTE: Leave the bolts loose to allow for adjustment.

REAR CROSSBOW

RANG )  For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 6

DESIGN



_ NOTE: Do not put any bolts and end plug on the driver end of the rear crossbow

e

RANGER"

DESIGN

if you have a Max Rack, double side.

1.2.3 e Slide 6 bolts on top of the passenger end of the rear crossbow.
e Slide 4 bolts under the rear crossbow on both ends.
e Attach end crossbow plastic plugs on both ends of the rear crossbow.

FASTENERS USED (15-1810-IFK1)
6x / TOP

g #90-491 Carriage Bolt 5/16" x 1"

FASTENERS USED ( 15-1806-IFK )
4x / UNDER

g #90-487 Carriage Bolt 5/16" x 3/4"

NOTE: Do not do this part of the step if you are
installing a Max Rack double side.

FASTENERS USED (15-1806-IFK) i
4x / UNDER §

g #90-487 Carriage Bolt 5/16" x 3/4"

For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 7



1.2.4 Place the lock frame ( passenger side ) on top of the rear crossbow using the 4 last bolts and template,

then complete the attachment using the flat washer, lock washer and hex nut.

NOTE: e If there is no template on the hardware box, use the dimensions on this page to create one.

¢ Hand-tighten the nuts.

REAR CROSSBOW

___________ qo
5
1.5"
Ll
5
2 s
>
Ll
'_
1.5"
RANG )  For technical support, contact us at 1-800-565-5321
DESIGN

FASTENERS USED (15-1810-IFK1)
4 x

e |

@ #94-105 Hex Nut

&  #98-123 Lock Washer
#98-117 Flat Washer

15-1810 Installation Guide | REV. C3 | Page 8



1.2.5 Slide the rear bar ( passenger side ) through the tube under the lock frame ( passenger side ).

REAR CROSSBOW

1.2.6 Remove the nut shown in the picture ( shipping purposes only ), then pull the
bolt back flush with the face of the main pull back.

REAR CROSSBOW

| TR -

Remove this nut

Push the bolt back flush with
~ the face of main pull back

RANG )  For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 9

DES

[}
z



1.2.7 Slide 2 shoulder retaining wedges and the pivot bracket on the rear end of the rear bar.

NOTE: Pay attention to the position of the retaining wedges and pivot bracket.

REAR CROSSBOW

Make sure that the hole of
the retaining wedge is on the
bottom

1.2.8 Attach the pivot bracket to the crossbow using the 2 bolts, then lock it with a
flat washer, lock washer and hex nut.

NOTE: Hand-tighten the nuts

REAR CROSSBOW

FASTENERS USED (15-1810-IFK1)
2x

@ #94-105 Hex Nut

@&  #98-123 Lock Washer
#98-117 Flat Washer

RANGER™ For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 10

DESIGN



1.2.9 Bolt the 2 retaining wedges to the rear bar.
NOTE: Be careful not to overtighten.

REAR CROSSBOW

O Ratchet
O 7/16" Socket

FASTENERS USED (15-1810-IFK2)
2x

1 TOOLS

T

i g #90-115 Hex Bolt 1/4" x 1"
E & #98-119 Lock Washer
#98-113 Flat Washer
gy g g -

1.2.10 Bolt the loose end of the gas spring to the pivot arm.
NOTE: Push the pivot arm DOWN to align the hole to the gas spring.

REAR CROSSBOW

TOOLS

Q Cordless Impact
a 3/16" Impact Bit
U 9/16" Wrench

FASTENERS USED (15-1810-IFK2)
1%

#90-933 SHSSCREW 3/8" x 1"

#94-123 Acorn Nut

HwT]

RANGER™  For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 11

DESIGN



1.2.11 Bolt the pivot arm to the main pull back.

NOTE: Be careful not to overtighten.

= #94-111 Lock Nut

E TOOLS i
REAR CROSSBOW ' O Ratchet :
T Q 1/2" Socket '
| 2 ;
! FASTENERS USED ( 15-1810-IFK2) i
i 1x /TOP i
E é #90-495 Carriage Bolt 5/16" x 1-1/4" E
#98-117 Flat Washer
| B #94-111 Lock Nut E
i 1x /BOTTOM :
#98-117 Flat Washer
i I ;

1.2.12 Remove the pin and attach the lock hinge to the lock frame.

NOTE: Tighten the nut to allow the rotation.
Do not overtighten.

poTTTTTT T m T H
1 1
1 1
REAR CROSSBOW E TOOLS i
: Q Cordless Impact d
1 1
! Q 1/2" Socket !
' :
1 1
1 1
1 ]
1 1
] 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
: '
i FASTENERS USED ( 15-1810-IFK2) :
A E i
1 1
1 1
: .
, #90-563 Carriage Bolt 5/16" x 5-1/2" !
1 1
: :
! #98-117 Flat Washer :
1 1
1 L] ]
— #94-111 Lock Nut
Tighten the nut to i > E
allow the rotation ! !
1 1
RANGER ™ For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 12

DESIGN



1.2.13 Bolt the lock hook to the lock hinge.

NOTE: Lock hook can be assembled upside down to accommodate different ladder rail size.

TOOLS
O Cordless Impact
O 1/2" Socket

#90-507 Carriage Bolt 5/16" x 2"
#98-117 Flat Washer

#98-123 Lock Washer

#94-105 Hex Nut

1.2.14 Attach the arm socket to the rear end of the rear bar.

WARNING: For a secure and proper installation, it is important for the lock washer
and lock nut to be placed in the assigned slot as shown.

TOOLS
U Cordless Impact
REAR CROSSBOW Q 1/2" Socket

=» ———— Lock Washer

— Flat Washer

HARDWARE USED
1%

é #90-229 Hex Bolt 5/16" x 2-1/4"

#98-123 Lock Washer
#98-117 Flat Washer

>) #94-105 Lock Nut

RANGER ™  For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 13

DESIGN



PHASE 1 - ASSEMBLY

1.3 FRONT CROSSBOW ASSEMBLY

1.3.1 Put flat washers, lock washers and hex nuts in the holes of the Interlocking Hook, then push the
hex nut using one finger while attaching the carriage bolt to the hex nut.

NOTE: Leave the bolts loose.

FASTENERS USED (15-1810-IFK1)
2x

é #90-491 Carriage Bolt 5/16" x 1"
#98-117 Flat Washer

@&  #98-123 Lock Washer
(&) #94-105 Hex Nut

1.3.2 Slide the interlocking hook with the bolts to the front crossbow.
NOTE: Leave the bolts loose to allow for adjustment.

FRONT CROSSBOW

e ——————

RANG )  For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 14

DESIGN



NOTE: Do not put any bolts and end plug on the driver end of the front crossbow if

e |

you have a Max Rack double side.

1.3.3 e Slide 4 bolts on top of the passenger end of the front crossbow.
e Slide 4 bolts under the front crossbow on both ends.
e Attach end crossbow plastic plugs on both ends of the front crossbow.

FRONT CROSSBOW

FASTENERS USED (15-1810-IFK1) E
4x / TOP poomeee

g #90-491 Carriage Bolt 5/16" x 1"

4x / UNDER

g #90-487 Carriage Bolt 5/16" x 3/4"

FASTENERS USED ( 15-1806-IFK) i

NOTE: Do not do this part of the step if you are
installing a Max Rack double side, except
if you have third bar crossbow.

i FASTENERS USED ( 15-1806-IFK)
; 4x / UNDER

g #90-487 Carriage Bolt 5/16" x 3/4"

For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 15



1.3.4 Place the hook frame ( passenger side ) on top of the front crossbow using the 4 bolts and template,
then complete the attachment using the flat washer, lock washer and hex nut.

NOTE: Hand-tighten the nuts

FRONT CROSSBOW

FASTENERS USED (15-1810-IFK1)
4x

@ #94-105 Hex Nut

@&  #98-123 Lock Washer
#98-117 Flat Washer

For technical support, contact us at 1-800-565-5321

15-1810 Installation Guide | REV. C3 | Page 16



1.3.5 Slide the front bar ( passenger side ) through the tube under the
hook frame ( passenger side ).

FRONT CROSSBOW

1.3.6 Remove the nut shown in the picture ( shipping purposes only ), then pull the
bolt back flush with the face of the pull back

FRONT CROSSBOW

Pull the bolt back flush with
the face of the pull back

L—— Remove this nut

RANGER™  For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 17

DESIGN



1.3.7 Attach 1 retaining wedge on the front end of the front bar.
( Be careful not to overtighten )

NOTE: Pay attention to the position of the retaining wedge.

FRONT CROSSBOW

TOOLS
U Ratchet
O 7/16" Socket

FASTENERS USED ( 15-1810-IFK2)
1x

g #90-115 Hex Bolt 1/4" x 1"

® #98-119 Lock Washer
#98-113 Flat Washer

1.3.8 Bolt the loose end of the gas spring to the pivot arm.

NOTE: Push the pivot arm DOWN to align the hole to the gas spring.

FRONT CROSSBOW TOOLS
O Cordless Impact
a 3/16" Impact Bit

Qd 9/16" Wrench

#90-933 SHSSCREW 3/8" x 1"

#94-123 Acorn Nut

RANGER™ For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 18

DESIGN



1.3.9 Bolt the pivot arm to the hook frame.

NOTE: Be careful not to overtighten.

i TOOLS i
FRONT CROSSBOW ! U Ratchet :
E Q 1/2" Socket E
: i
E FASTENERS USED (15-1810-IFK2) E
+ 1x / TOP i
é #90-495 Carriage Bolt 5/16" x 1-1/4"
i #98-117 Flat Washer ;
=) #94-111 Lock Nut
'+ 1x / BOTTOM
i #98-117 Flat Washer i
=) #94-111 Lock Nut

FRONT CROSSBOW i i
: TOOLS :
H U Cordless Impact |
i Q 1/2" Impact Bit
-i i
1 FASTENERS USED (15-1810-IFK2) i
P 2x i
v | (&) #94-105 Hex Nut
i | &  #98-123 Lock Washer
: #98-117 Flat Washer |
RANGER™  For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 19

DESIGN



PHASE 1 - ASSEMBLY

1.4 FOR OVERHEAD LIFTER ASSEMBLY

1.4.1 Attach the ends of the front and rear bars to the center tube.

NOTE: Do not do this step if you don’t have a lifter and/or if you have a Max Rack double side.

gth
8th
7th
6th
5th
4th

3m
2M
1st
|| =53

.
Fl

gth
8th
7th
6th
5th
4th

3rd
2m
1 {

@
2

L]
-

r

1
-1

|

[ -

4

FASTENERS USED (15-1810-IFK3)

,._

e
L

LS

e m e ———————————

000 mm) *

#90-229 Hex Bolt 5/16" x 2-1/4"

#98-117 Flat Washer
#98-117 Flat Washer
#98-123 Lock Washer

= #94-105 Hex Nut
VEHICLE MAX LADDER SIZE CROS SO NG © CENTER
ALL VEHIGLE EXCEFT 20' TO 32' EXTENSION LADDER 94 - 1/2" (15& 2"9HOLES )
O FORD TRANSIT recuv meeismse 050 [ 20 DTESONLOOER g6 _ 1/ (818 9 oLes )
20" & 24' EXTENSION LADDER 70-1/2" (7" & 8" HOLES )
NISSAN NV LESS TF%%EO;TE);TEESEOE'; I5ADDER 66 - 1/2" ( 8t & 9 HOLES )
20" TO 28' EXTENSION LADDER 82 -1/2" (4" & 5" HOLES)
RAM PROMASTER 118" WHEELBASE LESS T?&%EOSITE);TEE;I)OE'\;{ I)_ADDER 66 -1/2" ( 8t & 9t HoLES )
20' & 24' EXTENSION LADDER 70-1/2" (7" & 8M"HOLES )
FORD TRANSIT REGULAR WHEELBASE LESS THAN 20" EXTENSION LADDER 66 - 1/2" ( 8 8 9" HOLES )

( INCL. STEP LADDER)

RANGER"

DESIGN

For technical support, contact us at 1-800-565-5321

15-1810 Installation Guide | REV. C3 | Page 20



“You have successfully completed Operation 2
Max Rack Passenger Side Mechanism!
Open the driver side mechanism (15-1815) box or the mounting track box
to install the Max Rack on your vehicle.

Thank you for doing business with us.”

For any feedback or suggestions you might have, please contact: cs@rangerdesign.com

RANGER>

DESIGN

RANGER ™  For technical support, contact us at 1-800-565-5321 15-1810 Installation Guide | REV. C3 | Page 21

DESIGN



INSTALLATION GUIDE

15-1815 Max Rack Driver Side

( For Double Drop Down Max Rack )

RANGER>

DESIGN



QUICK START GUIDE

Phase 1 - Assembly

L0 1T SBIUD . e e 37105
U 1.2 Rear CroSSboW @SSeMIDIY........ccuiiiuiiiiiiiiii i 671014
U 1.3 Front Crossbow @SSEMDBIY..........cciiiiiiiiiiii 15 10 20
U 1.4 For overhead lifter @SSEMDIY.......cveiiiiiiiie e 21

REQUIRED ITEMS FOR COMPLETE MAX RACK

NOTE: Use Sawhorses if possible, or use the box as a flat protective surface on the ground.

i

PERSONS

Cordless Impact
Ratchet

Tape Measure
Marker

Ladder

3/16" Impact Bit
9/16" Wrench
7/16" Socket
1/2" Socket
Sawhorse ( Optional )
Box

oo dodoopod

RAN: )  For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 2

DESIGN



PHASE 1 - ASSEMBLY

1.1 SETUP

1.1.1 Unpack components; compare with the bill of materials.

10-432
15-4292

10-859 | 10-860

10-837 it

10-831 —I

) —iiit

0L 10-850 —5
==k g==_ ]

18-2506 10-825

1o |0 — 18-2504

1
o 18-2505
= —t |

1.1.2 Verify all parts are present.

Item No. Description Qty.
10-432 Interlocking Hook 2
10-837 Arm Socket Driver Side 1
10-825 Pivot Center Tube 1
10-831 Shoulder Retaining Wedge 3
10-850 Pivot Bracket, Left 1
10-859 Ladder Lock Hinge 1
10-860 Ladder Lock Hook 1
15-4292 Front Hook 1
18-2503 Lock Frame - Driver Side 1
18-2504 Hook Frame - Driver Side 1
18-2505 Rear Bar - Driver Side 1
18-2506 Front Bar - Driver Side 1
15-1810-IFK1 Install Fastener First Kit for 15-1810 1
15-1810-IFK2 Install Fastener Second Kit for 15-1810 1
15-1810-IFK3 Install Fastener Third Kit for 15-1810 1

RANGER ™  For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 3

DESIGN



1.1.3 Fastener kits.
Install Fastener Kit for 15-1810-IFK1 > Fastener Assembly

Carriage Bolt
14x @ #9049t 5/16'-18x 1"

SS304 14x
Hex Nut
14x% #94-105 5/16"-18 g : : Wy qn
SS316wax #90-491 Carriage Bolt 5/16" x 1
Flat Wash #98-117 Flat Washer
a asher
14x #98-117  5/16" OD, 3/4" & #98-123 Lock Washer
SS18-8 #94-105 Hex Nut
Lock Washer
14x #98-123 5/16"
SS304
Install Fastener Kit for 15-1810-1KF2 > Fastener Assembly
2

#98-117 Flat Washer
#98-123 Lock Washer

Carriage Bolt #94-105 Hex Nut

2x ( #90-495  5/16"-18 x 1-1/4"
SS304

N

Carriage Bolt #98-117 Flat Washer

2x ¢ #9507 51618 x2" #94-111 Lock Nut

SS304
. 2
Carriage Bolt
( # 90-563 5/16"-18 x 5-1/2"
1x SS304 * #90-495 Carriage Bolt 5/16" x 1-1/4"
#98-117 Flat Washer
Hex Nut #94-111 Lock Nut
4x #94-105 5/16"-18
SS316wax

00m=0 [ o= (@6 |0 [

Lock Nut
5% #94-111 5/16" #90-507 Carriage Bolt 5/16" x 2"
SS304wax
#98-117 Flat Washer
#98-123 Lock Washer

Flat Washer
9x #98-117  5/16" OD, 3/4" (&) #94-105 Hex Nut
SS18-8
1x
Lock Washer
4x 0 #98-123 5/16" g ) " "
SS304 #90-563 Carriage Bolt 5/16" x 5-1/2
#98-117 Flat Washer
= #94-111 Lock Nut

RANGER ™ For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 4

DESIGN



Hex Bolt
#90-115  1/4"-20 x 1" 3IX
S8304

3x

#90-115 Hex Bolt 1/4" x 1"
SHSSCREW

# 90-933 3/8" x 1"
SS303

2x #98-119 Lock Washer

#98-113 Flat Washer

#94-123  5/16"-18 2
SS316wax

2x

Flat Washer
#98-113 1/4" OD, 5/8"
SS18-8

#90-933 SHSSCREW 3/8" x 1"

v
4
o

3x

#94-123 Acorn Nut

Ao | |O@um)

Lock Washer
3x 0 #98-119 1/4"
SS304

Install Fastener Kit for 15-1810-IFK3 > Fastener Assembly

Hex Bolt
#90-229 5/16"-18 x 2-1/4"
SS304

4x

EN

Hex Nut
#94-105 5/16"-18
SS316wax

4x #90-229 Hex Bolt 5/16" x 2-1/4"

#98-117 Flat Washer
#98-117 Flat Washer
#98-123 Lock Washer
#94-105 Hex Nut

Flat Washer
#98-117 5/16" OD, 3/4"
SS18-8

8x

0 00) () mm)

L7
L
AN

Lock Washer
#98-123 5/16"
SS304

4x

OQe\

NOTE: These Fastener kits are from Max Rack Crossbow.

Install Fastener kit for 15-1806-IFK > Fastener Assembly

Carriage Bolt .
# 90-487 5/16"-18 x 3/4" NOTE: The carriage bolts should

SS304 be installed.

16x

Hex Nut 1
#94-105 5/16"-18
SS304

16x

#90-487 Carriage Bolt 5/16" x 3/4"
Flat Washer

#98-117 5/16" OD, 3/4"
SS18-8

#98-117 Flat Washer
#98-123 Lock Washer

16x

©OOm) |

Lock Washer #94-105 Hex Nut
#98-123 5/16"

SS304

16x

RANGER ™  For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 5

DESIGN



PHASE 1 - ASSEMBLY

1.2 REAR CROSSBOW ASSEMBLY

1.2.1 Put flat washers, lock washers and hex nuts in the holes of the Interlocking Hook, then push the
hex nut using one finger while attaching the carriage bolt to the hex nut.

NOTE: Leave the bolts loose.

[ L L L L L L L L e L |

FASTENERS USED ( 15-1810-IFK1)
2x

#90-491 Carriage Bolt 5/16" x 1"

#98-117 Flat Washer
#98-123 Lock Washer
#94-105 Hex Nut

DO Em)

RANG )  For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 6

DESIGN



1.2.2 Slide the Interlocking Hook with the bolts to the driver end of the rear crossbow.

NOTE: Leave the bolts loose to allow for adjustment.

REAR CROSSBOW

RANGER " For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 7

DESIGN



1.2.3 ¢ Slide 6 bolts on top of the driver end of the rear crossbow.
e Slide 4 bolts under the rear crossbow on driver end.
e Attach end crossbow plastic plug on driver end of the rear crossbow.

REAR CROSSBOW

FASTENERS USED (15-1810-IFK1)
6x / TOP

é #90-491 Carriage Bolt 5/16" x 1"

FASTENERS USED (15-1806-IFK )
4x / UNDER

g #90-487 Carriage Bolt 5/16" x 3/4"

For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 8



1.2.4 Place the lock frame ( driver side ) on top of the rear crossbow using the 4 last bolts and template,
then complete the attachment using the flat washer, lock washer and hex nut.

NOTE: e If there is no template on the hardware box, use the dimensions on this page to create one.
e Hand-tighten the nuts.

........... 1”
"""" T REAR CROSSBOW
5"
FQO/V}
OFT/*/
1.5" 5144/\/
p
é 3" ...« .
E 1
w H
— 1
---------- S S
__________ 5 FASTENERS USED ( 15-1810-IFK1) i
E 4x i
15" 1 @ #94-105 Hex Nut
©  #98-123 Lock Washer
__________ #98-117 Flat Washer

15-1815 Installation Guide | REV. D3 | Page 9



1.2.5 Slide the rear bar ( driver side ) through the tube under the lock frame ( driver side ).

REAR CROSSBOW

1.2.6 Remove the nut shown in the picture ( shipping purposes only ), then pull the
bolt back flush with the face of the main pull back.

REAR CROSSBOW

Pull the bolt back flush with
the face of the main pull back

— Remove this nut

RANGER"H For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 10

DESIGN



1.2.7 Slide 2 shoulder retaining wedges and the pivot bracket on the rear end of the rear bar.

NOTE: Pay attention to the position of the retaining wedges and pivot bracket.

REAR CROSSBOW

Make sure that the hole of
the retaining wedge is on the
bottom

1.2.8 Attach the pivot bracket to the crossbow using the 2 bolts, then lock it with a
flat washer, lock washer and hex nut.

NOTE: Hand-tighten the nuts

REAR CROSSBOW

i FASTENERS USED (15-1810-IFK1) i
2% :
| (&) #94-105 Hex Nut
i | & #98-123 Lock Washer
#98-117 Flat Washer
RANGER ) For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 11

DESIGN



1.2.9 Bolt the 2 retaining wedges to the rear bar.
NOTE: Be careful not to overtighten.

REAR CROSSBOW

i PR
' TOOLS
E O Ratchet

v 0 7/16" Socket

E FASTENERS USED ( 15-1810-IFK2)

2x

g #90-115 Hex Bolt 1/4" x 1"

® #98-119 Lock Washer
#98-113 Flat Washer

1.2.10 Bolt the loose end of the gas spring to the pivot arm.
NOTE: Move the pivot arm DOWN to align the hole to the gas spring.

REAR CROSSBOW

TOOLS

U Cordless Impact
O 3/16" Impact Bit
d 9/16" Wrench

FASTENERS USED ( 15-1810-IFK2)
1%

#90-933 SHSSCREW 3/8" x 1"

@ #94-123 Nut Acorn

RANGER ™ For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 12

DESIGN



1.2.11 Bolt the pivot arm to the main pull back.
NOTE: Be careful not to overtighten.

= #94-111 Lock Nut

5 TOOLS
REAR CROSSBOW ! U Ratchet
i Q 1/2" Socket
i cQ
' FASTENERS USED (15-1810-IFK2)
+ 1x /TOP
E g #90-495 Carriage Bolt 5/16" x 1-1/4"
#98-117 Flat Washer
=5  #94-111 Lock Nut
i 1x / BOTTOM
#98-117 Flat Washer
i I

1.2.12 Remove the pin and attach the lock hinge to the lock frame.
NOTE: Tighten the nut to allow the rotation.

T T L L L EE e R P TP P PR PP PP
1
1
REAR CROSSBOW E TOOLS
: Q Cordless Impact
! O 1/2" Socket
'
'
1
:
1
1
!
i FASTENERS USED (15-1810-IFK2)
o 1x
1
1
i
b #90-563 Carriage Bolt 5/16" x 5-1/2"
1
________________________ k #98-117 Flat Washer

i #94-111 Lock Nut

Tighten the nut to H

allow the rotation !
1

RANGER ™  For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 13

DESIGN



1.2.13 Bolt the lock hook to the lock hinge.

NOTE: Lock hook can be assembled upside down to accommodate different ladder rail size.

REAR CROSSBOW
TOOLS
Fmmmmmmmmmmmmmmmmmmmmmmmm——————— U Cordless Impact
i O 1/2" Socket
1

g #90-507 Carriage Bolt 5/16" x 2"
#98-117 Flat Washer

®&  #98-123 Lock Washer

#94-105 Hex Nut

1.2.14 Attach the arm socket to the rear end of the rear bar.

WARNING: For a secure and proper installation, it is important for the lock washer
and lock nut to be placed in the assigned slot as shown.

= TOOLS
O Cordless Impact
a 1/2" Socket

REAR CROSSBOW

Lock Washer

Flat Washer

1x

é #90-229 Hex Bolt 5/16" x 2-1/4"

#98-123 Lock Washer
#98-117 Flat Washer

©

05

#94-105 Lock Nut

9

E HARDWARE USED

RANGER ™ For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 14

DESIGN



PHASE 1 - ASSEMBLY

1.3 FRONT CROSSBOW ASSEMBLY

NOTE: If you have a third bar crossbow stop here and don’t do all the next step.
Open the third bar crossbow box and follow the installation guide to coplete your Max Rack.

1.3.1 Put flat washers, lock washers and hex nuts in the holes of the Interlocking Hook, then push the
hex nut using one finger while attaching the carriage bolt to the hex nut.

NOTE: Leave the bolts loose.

e

2x

é #90-491 Carriage Bolt 5/16" x 1"

®&  #98-123 Lock Washer
#98-117 Flat Washer
@ #94-105 Hex Nut

i FASTENERS USED (15-1810-IFK1)

1.3.2 Slide the interlocking hook with the bolts to the front crossbow.
NOTE: Leave the bolts loose to allow for adjustment.

FRONT CROSSBOW

RANG )  For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 15

DESIGN



1.3.3 e Slide 4 bolts on top of the driver end of the front crossbow.
e Slide 4 bolts under the front crossbow on driver ends.
e Attach end crossbow plastic plug on both end of the front crossbow.

FRONT CROSSBOW

r
1
1
1
1
1
1

-1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
-

FASTENERS USED (15-1810-IFK1)
4x / TOP

é #90-491 Carriage Bolt 5/16" x 1"

FASTENERS USED (15-1806-IFK )
4x / UNDER

g #90-487 Carriage Bolt 5/16" x 3/4"

RANGER ™ For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 16

DESIGN



1.3.4 Place the hook frame ( driver side ) on top of the front crossbow using the 4 bolts and template,
then complete the attachment using the flat washer, lock washer and hex nut.

NOTE: Hand-tighten the nuts

FRONT CROSSBOW

: H
1 1
1 =
d i
FASTENERS USED ( 15-1810-IFK1) i
| 4x s
1 1
1 1
(&) #94-105 Hex Nut i
E ®&  #98-123 Lock Washer E
1 1
: #98-117 Flat Washer |
: '
1 1
1 1
1 1
1 1
1 1
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 1
1 1
1 1
1 1
1 1
L o e o e ——————————— H
RANGER™  For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 17

DESIGN



1.3.5 Slide the front bar ( driver side ) through the tube under the
hook frame ( driver side).

FRONT CROSSBOW

1.3.6 Remove the nut shown in the picture ( shipping purposes only ), then pull the
bolt back flush with the face of the pull back

FRONT CROSSBOW

Pull the bolt back flush with
the face of the pull back

Remove this nut ——

RANGER™ For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 18

DESIGN



1.3.7 Attach 1 retaining wedge on the front end of the front bar.

( Be careful not to overtighten)

NOTE: Pay attention to the position of the retaining wedge.

FRONT CROSSBOW

1.3.8 Bolt the loose end of the gas spring to the pivot

TOOLS
U Ratchet

Q 7/16" Socket

FASTENERS USED (15-1810-IFK2)
1x

g #90-115 Hex Bolt 1/4" x 1"

®& #98-119 Lock Washer
#98-113 Flat Washer

NOTE: Move the pivot arm DOWN to align the hole to the gas spring.

FRONT CROSSBOW

RANG )  For technical support, contact us at 1-800-565-5321

DESIGN

#90-933 SHSSCREW 3/8" x 1"

@ #94-123 Nut Acorn

15-1815 Installation Guide | REV. D3 | Page 19



1.3.9 Bolt the pivot arm to the hook frame.
NOTE: Be careful not to overtighten.

#98-117 Flat Washer
1
#94-111 Lock Nut

5 TOOLS
FRONT CROSSBOW H U Ratchet
E Q 1/2" Socket
E FASTENERS USED (15-1810-IFK2)
i 1x/TOP
E é #90-495 Carriage Bolt 5/16" x 1-1/4"
#98-117 Flat Washer
= #94-111 Lock Nut
+ 1x / BOTTOM

FRONT CROSSBOW

TOOLS
U Cordless Impact
4 1/2" Impact Bit

FASTENERS USED (15-1810-IFK2)
2x

.C_@, #94-105 Hex Nut

&  #98-123 Lock Washer
#98-117 Flat Washer

RANGER ™ For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 20

DESIGN



PHASE 1 - ASSEMBLY
1.4 FOR OVERHEAD LIFTER ASSEMBLY

1.4.1 Attach the ends of the front and rear bars to the center tube.
NOTE: Do this step if you have a lifter.

gth
8th
7th
6th
5th
4th
3rd
2nd 2nd
1st 1st
; i
........ o I ——_— . -
8th
7!h
Glh
5th
4th
3rd
2nd 2nd
15! 1st
v 0
Sre ST
bmm=mmm-- - FASTENERS USED ( 15-1810-IFK3) i
i 8x i
é #90-229 Hex Bolt 5/16" x 2-1/4" E
: = == :
E . ——— (&)  #98-117 Flat Washer
- T #98-117 Flat Washer
' - ;j-; ®&  #98-123 Lock Washer '
E &) #94-105 Hex Nut :
CROSSBOW CENTER TO CENTER
VEHICLE MAX LADDER SIZE DISTANCE
ALL VEHICLE EXCEPT 20' TO 32' EXTENSION LADDER 94 -1/2" (15'& 2" HOLES )
NISSAN NV , RAM PROMASTER 118" WHEELBASE '
’ LESS THAN 20' EXTESION LADDER "
& FORD TRANSIT REGULAR WHEELBASE (INCL. STEP LADDER ) 66 - 1/2" (8" & 9" HoLEs )
20' & 24' EXTENSION LADDER 70-1/2" (7" & 8" HOLES)
NISSAN NV '
LESS THAN 20" EXTENSION LADDER "
( INCL. STEP LADDER ) 66 - 1/2" (8"& 9" HoLEs )
20' TO 28' EXTENSION LADDER 82 -1/2" (4" & 5" HOLES )
RAM PROMASTER 118" WHEELBASE '
LESS THAN 20" EXTENSION LADDER "
(INCL. STEP LADDER ) 66 - 1/2" (8"& 9™ HoLEs )
20' & 24' EXTENSION LADDER 70-1/2" (7" & 8" HOLES )
FORD TRANSIT REGULAR WHEELBASE |
LESS THAN 20" EXTENSION LADDER 66 - 1/2" ( 8t & 9" HOLES )

( INCL. STEP LADDER )

RANGER ™  For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 21

DESIGN



“You have successfully completed Operation 2
Max Rack Passenger Side Mechanism!
Open the mounting track box to install the Max Rack on your vehicle.

Thank you for doing business with us.”

For any feedback or suggestions you might have, please contact: cs@rangerdesign.com

RANGER>

DESIGN

RANGER™ For technical support, contact us at 1-800-565-5321 15-1815 Installation Guide | REV. D3 | Page 22

DESIGN



INSTALLATION GUIDE

15-0020 MOUNTING TRACKS

Ram ProMaster ( 118" Wheelbase, Standard Roof)

RANGER>

DESIGN



QUICK START GUIDE

Phase 1 - Assembly

I O I 1Y o PPN 3104
L) 1.2 CrOSSDOW @SSEMIDIY......oiiiuiiiiieiie ettt s e e s r e e s e s r e e s e e neenane s 5
Phase 2 - Installation

U 2.1 Mounting Tracks iNSTAllation..........cooiuii e 6

I 2 V- b = o ST 1= == T o TSR 710 11
Phase 3 - Adjustment

U 3.1 Adjustment fOr MaX RACK......cuiieeeiiiii e e e e e 12 10 15

REQUIRED ITEMS FOR

COMPLETE MAX RACK & LADDER RACK

Cordless Impact
Ratchet

Tape Measure
Marker

Ladder

9/16" Wrench
1/2" Wrench
7/16" Socket
1/2" Socket
Sawhorse ( Optional )
Box

Cutter

o

PERSONS

o000 000000o

RANG )  For technical support, contact us at 1-800-565-5321

DESIGN

15-0020 Installation Guide | REV. B2 | Page 2



PHASE 1 - ASSEMBLY

1.1 SETUP

1.1.1 Unpack components; compare with the bill of materials.

70-015

&

10-464 10-716

1.1.2 Verify all parts are present.

Item No. Description (0]472
10-342 Roof Clamp
10-343 Top Roof Clamp
10-464 V Bracket
10-716 Mounting Track 88.5" Long
70-015 Foam Sheet
96-1005 Installation Fastener Bag

= OB~ O

RANG )  For technical support, contact us at 1-800-565-5321 15-0020 Installation Guide | REV. B2 | Page 3

DESIGN



1.1.3 Identify the Assembly and Installation fastener bags.

Fastener Bag From Crossbows

Carriage Bolt

16x
SS304

Flat Washer
#98-117 5/16" OD, 3/4"
SS18-8

16x

Lock Washer
# 98-123 5/16"
SS304

16x

: Hex Nut
16x% w #94-105 5/16"-18
SS316wax

# 90-487 5/16"-18 x 3/4"

Fastener Assembly

NOTE: The carriage bolts should
already be installed.

16x

g #90-487 Hex Bolt 5/16" x 3/4"

#98-117 Flat Washer
& #98-123 Lock Washer

#94-105 Hex Nut

Installation Fastener Bag

Hex Bolt
8x w # 90-209 5/16"-18 x 1"
SS304
: Hex Nut
12x w # 94-105 5/16"-18
SS316wax

Channel Nut

# 94-150 5/16"

Flat Washer
20x a #98-117 5/16" OD, 3/4"

SS18-8

Lock Washer
20x 0 #98-123 5/16"
SS304

RANGERH For technical support, contact us at 1-800-565-5321

DESIGN

Fastener Assembly

8x

% #90-209 Hex Bolt 5/16" x 1"

& #98-123 Lock Washer
#98-117 Flat Washer

% #94-150 Channel Nut

12x

#94-105 Hex Nut

& #98-123 Lock Washer
#98-117 Flat Washer

Roof Clamp (6)

15-0020 Installation Guide | REV. B2 | Page 4



PHASE 1 - ASSEMBLY

1.2 CROSSBOW ASSEMBLY

1.2.1 Attach the V bracket.

NOTE: Leave the bolts loose to allow for adjustment.

NOTE: The more slanted side of the V brackets
should be closer to the center of the crossbows. NOTE: The carriage bolts should

already be installed in the
crossbows.

FASTENERS USED
16x

i
E
1
i
1
1
!
1
i
1
1
i
é #90-487 Hex Bolt 5/16" x 3/4" !
i
1
!
1
1
i
i
1
!
1
1

#98-117 Flat Washer
@& #98-123 Lock Washer

#94-105 Hex Nut

RANGER™H For technical support, contact us at 1-800-565-5321 15-0020 Installation Guide | REV. B2 | Page 5

DESIGN



PHASE 2 - INSTALLATION

2.1 MOUNTING TRACKS INSTALLATION

2.1.1 Install the channel nuts in the mounting tracks.

Rear Front

=EnE == ————— ——— T w— T

FASTENERS USED
8x

SSE=m=m So == o oo Sooo So oo Tl To] E
CEEEE bmm— \/ #94-150 Channel Nut
==

2.1.2 Install the mounting tracks onto the roof of the van.

NOTE: Notice the orientations of the roof clamps, top roof clamps and the mounting tracks.
The top roof clamp should lay flat on the roof clamp and not slant.

Rear View Roof Clamp Orientation
Driver Side Passenger Side Roof of Vehicle
¢ -
.\;.\\-.6,____. [
LA
Ny 4
.'/I/'/f///f% R

Side of Vehicle

TOOLS
O Cordless Impact
a 1/2" Socket

FASTENERS USED
12x

(S) #94-105 Hex Nut

®& #98-123 Lock Washer
#98-117 Flat Washer

Roof Clamp (6)

RANGERH For technical support, contact us at 1-800-565-5321 15-0020 Installation Guide | REV. B2 | Page 6

DESIGN



PHASE 2 - INSTALLATION

2.2 MAX RACK INSTALLATION

2.2.1 Position the Max Rack ( minimum two persons ) on the vehicle so that the feet are on the tracks.

NOTE: If you do not have a lifter, lift the front crossbow onto the roof first then the rear crossbow.

FRONT CROSSBOW

(A
—— = .

———

=

—
4.

3

REAR CROSSBOW

15-0020 Installation Guide | REV. B2 | Page 7

RANGER™H For technical support, contact us at 1-800-565-5321

DDDDD N



2.2.2 Attach the ends of the front and rear bars to the center tube.

i
gth
gth —
7th
Bt
5th
4t
3rd
| ond ond
1st 1st
T H -3 -J.: : E’ (]
T - F r
S & . : :
e e e ;
TOOLS FASTENERS USED ( IFK 3 for 15-1810)

O Cordless Impact 4
Q 1/2" Socket
a 1/2” Wrench

#90-229 Hex Bolt 5/16" x 2-1/4"

#98-117 Flat Washer
#98-117 Flat Washer
#98-123 Lock Washer

OO0 o)

(S)  #94-105 Hex Nut
CROSSBOW CENTER TO CENTER
VEHICLE MAX LADDER SIZE DISTANCE
ALL VEHICLES EXCEPT 20" TO 32" EXTENSION LADDER 94 - 1/2" (15'& 2"9HOLES )
NISSAN NV , RAM PROMASTER 118" WHEELBASE 20" .
& FORD TRANSIT REGULAR WHEELBASE LSS T?m\lol__ STE?EE;IDOE'; I)_ADDER 66 - 1/2 ( 8 & 9" HOLES )
20' & 24' EXTENSION LADDER 70 -1/2" (7" & 8™MHoLES)
NISSAN NV '
LESS THAN 20" EXTENSION LADDER _ " th th
(INCL. STEP LADDER ) 66 - 1/2" (8"& 9™ HoLEs )
20' TO 28' EXTENSION LADDER 82 -1/2" (4" & 5" HOLES )
RAM PROMASTER 118" WHEELBASE '
LESS THAN 20" EXTENSION LADDER _ " th th
( INCL. STEP LADDER ) 66 - 1/2" (8" & 9" HoLEs )
20' & 24' EXTENSION LADDER 70-1/2" (7" & 8" HOLES )
FORD TRANSIT REGULAR WHEELBASE '
LESS THAN 20" EXTENSION LADDER 66 - 1/2" ( 8t & 9 HOLES )

(INCL. STEP LADDER )

RANGERH For technical support, contact us at 1-800-565-5321 15-0020 Installation Guide | REV. B2 | Page 8

DESIGN



2.2.3 ¢ Align the arm socket to the rear bumper of the vehicle.
e Attach all the V brackets to the mounting tracks.

NOTE: These conditions must be respected:
e The arm socket and the ladder cannot extend beyond the rear bumper of the vehicle.
e The center of the ladder must be behind the Front Hook when the ladder is loaded.

Arm Socket

Flush ---

TOOLS
U Ratchet
O 1/2" Socket

FASTENERS USED
8x

g #90-209 Hex Bolt 5/16" x 1"

@& #98-123 Lock Washer
#98-117 Flat Washer

\Q/ #94-150 Channel Nut

RANGER " For technical support, contact us at 1-800-565-5321 15-0020 Installation Guide | REV. B2 | Page 9

DESIGN



2.2.4 * Center the crossbows on the vehicle.
¢ Tighten all the V brackets to the crossbows.

Same Lengths TOOLS
U Ratchet
U 1/2" Socket
0 Tape Measure

RANGER ™  For technical support, contact us at 1-800-565-5321 15-0020 Installation Guide | REV. B2 | Page 10

DESIGN



2.2.5 » Align the side of the Max Rack with the opened sliding door
¢ Tighten both Pivot Frames.

= N N I s o

s

Pivot Frames

Il
[[I1_TTT

il

%@@
:

Same Lengths

TOOLS
O Cordless Impact
O 1/2" Socket

For technical support, contact us at 1-800-565-5321

15-0020 Installation Guide | REV. B2 | Page 11



PHASE 3 - ADJUSTMENT
3.1 ADJUSTMENT FOR MAX RACK
3.1.1 ¢ Place the Max Rack in the down position.

¢ | oad the ladder onto the Max Rack.
¢ Tighten the Lock Hook and the Front Hook.

Lock Hook Front Hook

5

TOOLS
a Cordless Impact
4 1/2" Socket

The lock hook can be installed upside
down to accomodate different ladders.

RANG )  For technical support, contact us at 1-800-565-5321

DESIGN

15-0020 Installation Guide | REV. B2 | Page 12



3.1.2 e Place the Max Rack in the up position.

e Slide the 2 Interlocking Hooks until they touch the ladder, then tighten them.

t
(6]
©
o
€5
PR
N O
ms

45

mc1

003

Interlocking Hooks

15-0020 Installation Guide | REV. B2 | Page 13

For technical support, contact us at 1-800-565-5321

RANGER

DESIGN



3.1.3 Cut plug extrusions to fit the following 4 locations and install them.

Hook Frame Front Crossbow Assembly

TOOLS
O Cutter

3.1.4 ¢ Ensure that everything is safely assembled and fastened.
¢ With the ladder locked, operate your Max Rack a few times, while carefully observing the moving parts.

RANG )  For technical support, contact us at 1-800-565-5321 15-0020 Installation Guide | REV. B2 | Page 14

DESIGN



Mounting Tracks

“Congratulations, you have successfully installed your
Mounting Tracks and your completed Rack on your vehicle!

Thank you for doing business with us.”

For any feedback or suggestions you might have, please contact: cs@rangerdesign.com

RANGER>

DESIGN

RANG )  For technical support, contact us at 1-800-565-5321 15-0020 Installation Guide | REV. B2 | Page 15

DESIGN



